



TEST REPORT NO. JKTX2310007784 Date: APR 10, 2023

Page 1 of 14

BOBUX INTERNATIONAL LTD
48 BROADWAY, NERMARKET, AUCKLAND, NZ

The following sample(s) was/were submitted and identified on behalf of the client as:

APPROX 42 TYPES OF LEATHER PIECES (X2 IN A4 SIZE)

No. Of Sample : -
Buyer's Name : BOBUX
Brand : -
Fabric/Material Description : APPROX 42 TYPES OF LEATHER PIECES (X2 IN A4 SIZE)
Colour : -
Fibre Content : -
Fabric Weight : -
Construction : -
Yarn Size : -
Fabric Width : -
End Use : -
Product Category : -
Department Code/ Name : -
Size Range : -
Sample Stage : -
Age Grading : -
Style No. : A Slate
B Rose
C Taupe
D Olive
E Rose
F Taupe
G Seafoam
H Blossom
I Grey
J Milk
K Sky
L Vanilla
M Aqua
N Caramel
O Forest
P Fuchsia
Q Sand
R White
S Blueberry
T Forest
U Gold
V Guava

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.



TEST REPORT

NO. JKTX2310007784

Date: APR 10, 2023

Page 2 of 14

- W Seashell
- X Black
- Y Sand
- Z Seashell
- AA Tangelo
- AB Toffee
- AC Blueberry
- AD Emerald
- AE Guava
- AF Lilac
- AG Mist
- AH Navy
- AI Red
- AJ White
- AK Yellow
- AL Pale Gold
- AM Seashell
- AN Caramel
- AO Charcoal
- AP Chartreuse

Model No. : -
 Season : -
 Fabric / Material supplier Name : -
 Garment Factory Name : -
 Type of Dyeing/ Printing : -
 Type of Finishing : -
 Country Of Origin : INDONESIA
 Country Of Destination : USA
 Test Status : Individual test
 Test Package Code/Name : -
 Retest Submission : No
 Previous Report No. : -
 Proposed Care Instruction : -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.



TEST REPORT NO. JKTX2310007784 Date: APR 10, 2023 Page 3 of 14

Test Requested : As specified by client, selected parts of submitted sample(s) for compliance with Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA)
 1) Lead in paint / similar surface coating material
 2) Lead in accessible substrate materials

Methods and Results : Please refer to next page(s)

* * *

Sample Receiving Date : APR 05, 2023
 Test Performing Period : APR 05 – APR 10, 2023

Test Result(s) : Please refer to the next page(s).

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested *and such sample(s) are retained 30 days only.*

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.



TEST REPORT NO. JKTX2310007784 Date: APR 10, 2023 Page 4 of 14

<u>Item</u>	<u>Test Parameter</u>	<u>Conclusion</u>
1	CPSIA section 101(f) – Lead in paint/similar surface coating material	PASS
2	CPSIA section 101(a)(2) – Lead in accessible substrate materials	PASS

Signed for and on behalf of
PT. SGS Indonesia



Maulana Yusuf
Technical and Client Program Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested *and such sample(s) are retained 30 days only.* The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample No.	Material No	Component	Material	Color	Fiber Type*	Remark
A	01	Leather after removed coating	LEATHER	Slate	NA	
A	02	Coating removed from leather	COATING	Slate	NA	
B	03	Leather after removed coating	LEATHER	Rose	NA	
B	04	Coating removed from leather	COATING	Rose	NA	
C	05	Leather after removed coating	LEATHER	Taupe	NA	
C	06	Coating removed from leather	COATING	Taupe	NA	
D	07	Leather after removed coating	LEATHER	Olive	NA	
D	08	Coating removed from leather	COATING	Olive	NA	
E	09	Leather after removed coating	LEATHER	Rose	NA	
E	10	Coating removed from leather	COATING	Rose	NA	
F	11	Leather after removed coating	LEATHER	Taupe	NA	
F	12	Coating removed from leather	COATING	Taupe	NA	
G	13	Leather after removed coating	LEATHER	Seafoam	NA	
G	14	Coating removed from leather	COATING	Seafoam	NA	
H	15	Leather after removed coating	LEATHER	Blossom	NA	
H	16	Coating removed from leather	COATING	Blossom	NA	
I	17	Leather after removed coating	LEATHER	Grey	NA	
I	18	Coating removed from leather	COATING	Grey	NA	

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)

NA = Not Applicable

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.

The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample No.	Material No	Component	Material	Color	Fiber Type*	Remark
J	19	Leather after removed coating	LEATHER	Milk	NA	
J	20	Coating removed from leather	COATING	Milk	NA	
K	21	Leather after removed coating	LEATHER	Sky	NA	
K	22	Coating removed from leather	COATING	Sky	NA	
L	23	Leather after removed coating	LEATHER	Vanilla	NA	
L	24	Coating removed from leather	COATING	Vanilla	NA	
M	25	Leather after removed coating	LEATHER	Aqua	NA	
M	26	Coating removed from leather	COATING	Aqua	NA	
N	27	Leather after removed coating	LEATHER	Caramel	NA	
N	28	Coating removed from leather	COATING	Caramel	NA	
O	29	Leather after removed coating	LEATHER	Forest	NA	
O	30	Coating removed from leather	COATING	Forest	NA	
P	31	Leather after removed coating	LEATHER	Fuchsia	NA	
P	32	Coating removed from leather	COATING	Fuchsia	NA	
Q	33	Leather after removed coating	LEATHER	Sand	NA	
Q	34	Coating removed from leather	COATING	Sand	NA	
R	35	Leather after removed coating	LEATHER	White	NA	
R	36	Coating removed from leather	COATING	White	NA	
S	37	Leather after removed coating	LEATHER	Blueberry	NA	
S	38	Coating removed from leather	COATING	Blueberry	NA	

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)

NA = Not Applicable

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.

The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample No.	Material No	Component	Material	Color	Fiber Type*	Remark
T	39	Leather after removed coating	LEATHER	Forest	NA	
T	40	Coating removed from leather	COATING	Forest	NA	
U	41	Leather after removed coating	LEATHER	Gold	NA	
U	42	Coating removed from leather	COATING	Gold	NA	
V	43	Leather after removed coating	LEATHER	Guava	NA	
V	44	Coating removed from leather	COATING	Guava	NA	
W	45	Leather after removed coating	LEATHER	Seashell	NA	
W	46	Coating removed from leather	COATING	Seashell	NA	
X	47	Leather after removed coating	LEATHER	Black	NA	
X	48	Coating removed from leather	COATING	Black	NA	
Y	49	Leather after removed coating	LEATHER	Sand	NA	
Y	50	Coating removed from leather	COATING	Sand	NA	
Z	51	Leather after removed coating	LEATHER	Seashell	NA	
Z	52	Coating removed from leather	COATING	Seashell	NA	
AA	53	Leather after removed coating	LEATHER	Tangelo	NA	
AA	54	Coating removed from leather	COATING	Tangelo	NA	
AB	55	Leather after removed coating	LEATHER	Toffee	NA	
AC	56	Leather after removed coating	LEATHER	Blueberry	NA	
AC	57	Coating removed from leather	COATING	Blueberry	NA	

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

- Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.
- Type B = Textile contains polyester fibers only
- Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)
- NA = Not Applicable

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample No.	Material No	Component	Material	Color	Fiber Type*	Remark
AD	58	Leather after removed coating	LEATHER	Emerald	NA	
AD	59	Coating removed from leather	COATING	Emerald	NA	
AE	60	Leather after removed coating	LEATHER	Guava	NA	
AE	61	Coating removed from leather	COATING	Guava	NA	
AF	62	Leather after removed coating	LEATHER	Lilac	NA	
AF	63	Coating removed from leather	COATING	Lilac	NA	
AG	64	Leather after removed coating	LEATHER	Mist	NA	
AG	65	Coating removed from leather	COATING	Mist	NA	
AH	66	Leather after removed coating	LEATHER	Navy	NA	
AH	67	Coating removed from leather	COATING	Navy	NA	
AI	68	Leather after removed coating	LEATHER	Red	NA	
AI	69	Coating removed from leather	COATING	Red	NA	
AJ	70	Leather after removed coating	LEATHER	White	NA	
AJ	71	Coating removed from leather	COATING	White	NA	
AK	72	Leather after removed coating	LEATHER	Yellow	NA	
AK	73	Coating removed from leather	COATING	Yellow	NA	
AL	74	Leather after removed coating	LEATHER	Pale Gold	NA	
AL	75	Coating removed from leather	COATING	Pale Gold	NA	
AM	76	Leather after removed coating	LEATHER	Seashell	NA	

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)

NA = Not Applicable

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction.

The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample No.	Material No	Component	Material	Color	Fiber Type*	Remark
AM	77	Coating removed from leather	COATING	Seashell	NA	
AN	78	Leather after removed coating	LEATHER	Caramel	NA	
AN	79	Coating removed from leather	COATING	Caramel	NA	
AO	80	Leather after removed coating	LEATHER	Charcoal	NA	
AO	81	Coating removed from leather	COATING	Charcoal	NA	
AP	82	Leather after removed coating	LEATHER	Chartreuse	NA	
AP	83	Coating removed from leather	COATING	Chartreuse	NA	
AB	84	Coating removed from leather	COATING	Toffee	NA	

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers)

NA = Not Applicable

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested *and such sample(s) are retained 30 days only.*

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

1) **Lead in paint/similar surface coating material**

Method: With reference to CPSC-CH-E1003-09.1. Analysis was performed by AAS or ICP-OES or ICP-MS.

Test Item	<u>2+4+6</u>	<u>8+10+12</u>	<u>14+16+18</u>	Permissible Limit
Lead (Pb)	23 mg/kg	ND	ND	90 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>20+22+24</u>	<u>26+28+30</u>	<u>32+34+36</u>	Permissible Limit
Lead (Pb)	ND	ND	ND	90 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>38+40+42</u>	<u>44+46+48</u>	<u>50+52+54</u>	Permissible Limit
Lead (Pb)	ND	ND	ND	90 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>57+59</u>	<u>61+84</u>	<u>63+65+67</u>	Permissible Limit
Lead (Pb)	ND	ND	ND	90 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>69+71+73</u>	<u>75+77+79</u>	<u>81+83</u>	Permissible Limit
Lead (Pb)	ND	ND	ND	100 ppm
Comment	PASS	PASS	PASS	--

Note:

1. ppm = equivalent to mg/kg
2. ND = not detected
3. Method Detection Limit = 20 ppm
4. With reference to Test Method CPSC-CH-E1003-09.1 dated February 25, 2011, the result is calculated using the minimum sample weight.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

2) **Lead in accessible substrate materials**

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3. Analysis was performed by AAS or ICP-OES or ICP-MS.

Method (metal materials): With reference to CPSC-CH-E1001-08.1. Analysis was performed by AAS or ICP-OES or ICP-MS.

Test Item	<u>1+3+5</u>	<u>7+9+11</u>	<u>13+15+17</u>	Permissible Limit
Lead (Pb)	ND	ND	16 mg/kg	100 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>19+21+23</u>	<u>25+27+29</u>	<u>31+33+35</u>	Permissible Limit
Lead (Pb)	ND	12 mg/kg	18 mg/kg	100 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>37+39+41</u>	<u>43+45+47</u>	<u>49+51+53</u>	Permissible Limit
Lead (Pb)	10 mg/kg	ND	14 mg/kg	100 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>55+56+58</u>	<u>60+62+64</u>	<u>66+68+70</u>	Permissible Limit
Lead (Pb)	16 mg/kg	24 mg/kg	ND	100 ppm
Comment	PASS	PASS	PASS	--

Test Item	<u>72+74+76</u>	<u>78+80+82</u>	Permissible Limit
Lead (Pb)	10 mg/kg	35 mg/kg	100 ppm
Comment	PASS	PASS	--

Note :

1. ppm = equivalent to mg/kg
2. ND = not detected
3. Method Detection Limit = 10 ppm
4. Composite test has been performed and the result is calculated using the minimum sample weight.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Sample Picture



This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.



This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested *and such sample(s) are retained 30 days only*. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.



*****End of Report*****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.